IPL, DIMAS CS 2512, 2005-42, 531 12 05-57

DIMAS CS 2512

Reservdelar

Spare parts
Ersatzteile

Pieces de rechange
Piezas de repuesto
Ricambi

Pecas
sobresselente

From _maegehine nuimber=100% 531012705-57

DIMAS




No Pos.  Description No. Description
&11 42-26 draulic m com 'E 531 11 92- %és %2 2,5
tfru BERE P A P LS . COJTEar 1195 -G d+4289
531 11 42- 94 Drive unit 5311193-22 H Circlip SgH 80
531 11 42-95 Clamp 5311193-32 V Washer TBRSB 6,4x22
531 11 42-99 D Cart 5311193-34 M V-ring 60
5311143-18 Q Guide wheel compl. with bearings 531119340 N Plug VSTI R1/2"
5311143-36 C Foot beam 531119342 Y Plug 1/8"
5311143-45 Q Align device 5311194-26 V Screw K6S 6x16
531114354 T Rod 5311194-81 FG Circlip SgA 25
5311143-70 E Handle 531119495 D Washer BRB 21x36
5311143-73 M Tommy screw 5311194-96 E Spring pin FRP 10x36
5311143-80 V Frame 5311194-97 E Screw cap MHM M8
5311143-83 W Frame 5311195-02 L Screw M6SF 6x16
5311143-88 W Handle 53111 95-04 H O-ring OR 71,12x2,62
5311143-89 V Bar 5311195-06 V Spring
5311143-91 E Handle beam 5311195-07 E Spring
5311143-92 B Foot 53111 95-08 JK Spring
531114393 W Bracket 5311195-10 FG Screw K6S 6x10
53111 43-94 EP Handle 53111 95-14 H Bearing NU 208 EC
531114395 P Pivot house 5311195-15 H Sealing BA 50x80x8
5311143-97 P Fork 5311195-21 FH Grease nipple M8x1,25
53111 44-06 A Anchor beam 53111 95-23 PQ Sealing CR 30x50x10
53111 44-14 ] Angle shaft 5311195-24 Q Screw K6S 10x20
531 11 44-17 K Angle shaft 5311195-28 M V-ring 85
5311144-18 F Hydraulic cylinder 5311195-29 HM Bearing 6208-2RS1
5311144-26 Y Pressure reducing block complete 531119542 V Screw K6S 6x40
5311144-28 P Wheel link compl. with bearings 531119543 W Screw K6S 6x35
53111 44-49 | Wheel magazine complete 531119544 W Screw K6S 6x50
531114450 R Wheel link complete 531119545 P Sealing CR 65x80x8
531114451 O Drive wheel complete 531119547 E Eye bolt screw M12
531117372 S Rubber grommet 531119548 E Handle
531 11 80-03 S Quick coupling Tema 1800 531119549 FQ Circlip SgA 28
531 11 80-18 BaII valve 3/8" 53111 95-50 JK Washer 15x21x1
531 11 80-34 upling 53111 95-51 JK Washer 16x22x1
sgmm-u % lq;“ mts CO 31119552 JK Spring lug
-4 k' Coupling, 311195-54 X Clamp
531 11 80-45 Quick coupling 1/8" Female 531119555 F Shim 28x40x2
531 11 80-46 Y Quick coupling 1/8" male 53111 95-57 DT Locking pin 3mm
5311180-78 Y Pressure reducing valve 5311195-58 F Hose clamp ABA 58-75
5311181-99 Y Knob 531119559 T Angled ball joint DIN 71802
5311182-18 S Quick coupling male 13411 5311195-61 C Rubber buffer
5311182-95 N Banjo 5311200-29 IR Rubber band
5311182-96 N Hydraulic motor 53112 00-50 O Rubber band
5311182-98 Y Manometer 5311200-51 M Cap
5311182-99 Y Rubber cover 531120052 M Ring
5311183-03 Y Non return valve 5311200-56 M Drive shaft
5311183-04 S Nut 3/8 53112 00-57 M Ring
5311183-09 X Banjobolt 5311201-24 FG Shaft
5311183-19 S Connector Loc-Line 41406 5311201-35 N Block 2-speed
531118320 S Muff 1/4" x 3/8" 5311201-36 N Return block
531118321 S Nipple 3/8"-3/8" 53112 01-37 N Adapter
5311183-22 S Angle jet Loc-Line 41473 5311201-38 N Adapter
531118324 S Angle knee 1/4" 5311201-39 N Nipple
5311183-26 S Nipple 1/4 - 3/8 53112 01-57 F Shaft
5311190-07 D Wheel 5311201-89 Q Shaft
5311190-40 H Washer 40x60x1 5311202-85 M Washer
531119045 N Ball 5311202-94 P Shaft
5311190-98 N Spring 5311203-07 S Water valve block
5311190-99 N Ball 6 mm 5311203-09 S Water tube
5311191-49 N Thrust needle bearing 5311203-47 L Index plate
53111 91-80 PQ Sealing CR 35x55x9 53112 03-64 F Bellows
5311191-83 MV Washer BRB 13x24 5311203-83 P Rod
5311191-85 N Sealing washer GB 1/2" 5311204-02 E Pin, handle
531 11 92-00 F Screw M6S 10x35 53112 04-03 BCD  Screw
11 92- 06 rew M6S 53112 04-0
tomstruciioniarts. conp e BY8-644-4289
531 11 92-1 Screw M6S 6x1 531 12 04-49
531 11 92- 62 EN O-ring 18,3x2,4 531120450 W Cover
53111 92-63 N O-ring 19,3x2,4 53112 04-59 BCD  Nut
53111 92-70 N O-ring 24,2x3 53112 04-64 P Cover




No.

Pos.  Description

No.

Pos.

Description

sibdistrulidbnParts.cprs co

531 12 04-79
531 12 04-80
531 12 04-88
531 12 04-92
53112 04-93
53112 05-11
531 12 05-24
53112 05-29

531 12 05-32
53112 05-33
531 12 05-39
531 12 05-40
531 12 05-49
53112 05-51
531 12 05-54
531 12 05-60
531 12 05-61
531 12 05-62

531 12 05-63
531 12 05-64
531 12 05-65
531 12 05-66
531 12 05-67
53112 13-79
531 12 14-02
531 12 20-85
531 12 20-87
531 12 31-00

53112 41-80
531 14 20-25
53114 21-11

531 14 21-21
531@ g!’é
720 -

721 42 58-00
721 44 11-00

725 24 49-71
725 24 59-51

725 24 63-71
725 24 69-51
725 25 09-51
725 25 46-51
72553 31-01
725 53 68-01
725 54 53-01
725 54 57-01
725 54 59-01
725 54 62-01

72554 67-01
725 54 69-01
725 63 25-51
725 63 27-51
725 63 30-51
725 63 66-51
725 63 68-51
725 64 59-51
728 73 60-05
728 73 64-05

728 84 45-05
731 23 18-01
731 23 22-01
732 25 16-01

732 18-01
732é o0
734 -01
734 11 63-01

73531 17-00
735 31 30-00

Spring hook
Hook
Pionter
Water tube
Bracket

Roll

Cover
Cross beam

o Mmoo
nwm K

A

CD Sleeve
Angular scale
Sleeve

Brass washer
Cover

Cover
Cylinderhose
Arm

Cover

Plug

TI<<OT >»C

QO

Distance

Sealing ring

Flange

Shaft, wheel magazine
Spacer ring

Triangular knob

Valve lever hub

Valve plate

Valve

Marking washer

SIIIITIT ITIOX

<

Nipple 3/8
Nipple 1/2
Pressure reducing block

Hose 1/8"-1/4"
ru& Ve P
Cylindric pin
Spring pin FRP 4x20
Spring pin FRP 10x20

Screw M6S 8x16
Screw M6S 8x40

<<Z20n XzZzzZzZ

r—czzzgl

Screw M6S 8x60

Screw M6S 8x90

Screw M6S 10x90
Screw M6S 12x70
Screw MC6S 5x20
Screw MC6S 6x16
Screw MC6S 8x25
Screw MC6S 8x35
Screw MC6S 8x40
Screw MC6S 8x55

2

Screw MC6S 8x80
Screw MC6S 8x90
Screw MF6S 5x10
Screw MF6S 5x12
Screw MF6S 5x16
Screw MF6S 6x12
Screw MF6S 6x16

E Screw MF6S 8x40
FG Set screw S6SS 6x6
BCD Set screw S6SS 6x10

O~z C ZIZIXrzsr»uvny»

T

JK Set screw SK6SS 8x10
FJKU Nut M6M M8

BCDMT Nut M6M M12

IRVW Nut Loc-King M6

738 21 06-04
738 21 10-04
740 38 18-01
740 38 27-01
740 38 34-01
740 43 06-00
740 43 07-00
740 43 12-00

740 44 12-00

arts.com

Nut quln
sllg/rl’&s er BRB %§ rts C‘Dm

6,4x1
JLUV  Washer BRB 8,4x16
JK Circlip SgA 15
PQ Circlip SgA 30

888 Gad-4289

XY
Y
XY
P
N
J

H

Bearing 6006-2RS1
Bearing 6010-2RS1
Sealing washer GB 1/8"
Sealing washer GB 1/4"
Sealing washer GB 3/8"
O-ring 8,3x2,4

O-ring 9,3x2,4

O-ring OR 14,3x2,4

O-ring OR 39,2x3

888-634-4289




A

ConstructionParts.com 888-634-4289

725 25 46-51 (x2)

725 25 46-51 (x2)——
725 24 63-71—

ConstructionParts.com 888-634-4289




B

ConstructionParts.com

=

T——531 12 04-03 (x3)

|

|

$—731 23 22-01 (x3)
l

NS

728 73 64-05 (x3)

ConstructionParts.com

888-634-4289

@31 12 05-32

888-634-4289




C
ConstructionParts.com 888-634-4289

&

+——531 12 04-03 (x2)

@—731 23 22-01 (x2)

531 11 95-61 (x2)
Construction S.

728 73 64-05 (x2) —¢

531 12 04-59 (x2

ConstructionParts.com 888-634-4289




D

ConstructionParts.com 888-634-4289

H7531 12 04-03 (x2)

%—731 23 22-01 (x2)

531 12 04-59 (x2)

728 73 64-05 (x2

ConstructionParts.com 888-634-4289




E

ConstructionParts.com

531 11 95-48 (x2)

531 11 43-70 (x2)

531 11 94-97 (x2)

ConstructionParts.com

531 11 43-94 (xz)@ :
531 11 95-474% /

ConstructionParts.com

888-634-4289

725 64 59-51 (x2)

531 11 92-73

531 11 95-07 (x2)

531 12 04-02 (x2)

531 11 43-91

888-634-4289




728 73 60-05 (x3)

> \\ \\\
W
Q < g
- S 531 1195-10 (x2) _-
>y K 5311204-88 .
9] ¢ 73123 18-01 (x2)
| B _ § N Q ‘:‘ p3
i\
Pt 531 11 95-58

725 24 69-51 (x2)
531 11 95-55 (x2)

531 12 03-64




G
Construct' .com  888-634-4289

531 12 05-60




H

ConstructionParts.com 888-634-4289

531 11 95-21 (x2)
531 12 05-61

531 11 95-14
531 11 95-1
531 11 93-22~®/
740 44 12-00
B 531 12 05-64
. 531 12 05-49 e
\ e

~ '
~ '

~_ ) e
ConstructionParts.com

{531 12 05-65

ConstructionParts.com 888-634-4289




I Wheel magazine comlete 531 11 44-49

ConstructionParts.com 888-634-4289

@725 63 68-51 (x8)

\
72563 30-51 (X6 ———ay >

)

—< 734115201 (xS)JT
732 25 16-01 (x8)

ConstructionParts.com 888-634-4289




J

ConstructionParts.com

531 12 05-11 (x3)

53111 95-51 (x4)

m735 31 17-00 (x2)

531 11 44-14

ConstructionParts.com

531,12 04-8

ConstructionP

o

888-634-4289

725 54 69-01

S)—734 11 63-01 (x3)

740 43 12-00 (x2)
531 11 95-50 (x4)

728 84 45-05
731 23 18-01

#s888-634-4289




K

ConstructionParts.com 888-634-4289

531 11 95-08

531 11 44-17

. %ﬁm 12 04-79
735 31 17-00 (x2) 735 31 17-0 _
53111 95-51 (x2) () 53112 04-80

531 12 05-11 (x3)

CgstructionParts.com J 581 120472

D
@531 11 95-50 (x5)

8—728 84 45-05

ConstructionParts.com 888-634-4289




725 54 53-01 (x8)

531 12 03-47

531 11 42-89

531 11 95-02 (x2)




M
ConstrictioliParts.com 888-634-4289

725 54 59-01 (x3)

ConstructionParts.com o
~
///
///
///
///
/// 531 11 43-73
< ®

531 12 02-85 531 11 92-06 (x2)

731 23 22-01 (x2
531 11 91-83 (x2 R

531 11 42-94

531 11 42-95

Parts.com

721 44 11-00

Construction




N Hydraulic motor complete 531 11 42-26

ConstructionParts.com 888-634-4289

531 11 80-34 (x2) S\ 531 11 80-41

531 11 82-95 (x2)
53112 01-35

@—531 11 93-40 (x2)

- 725 53 68-01 (x8) 531 11 82-96

—531 11 92-70 (x2)
PR — 53112 01-37
UG > —531 11 92-63 (x2)

< . A —5311201-39 (x2)
B . & — 531 11 92-62 (x2)

531 11 80-42

725 63 27-51 (x4)

740 43 07-00 ﬁ
53112 01-36

L) _
53112 14-02 725 54 59-01 (x12)

L721 42 58-00

ConstructionParts.com 888-634-4289




O Drive wheel complete 531 11 44-51

ConstructionParts.com

£725 63 66-51 (x12)
~ N o

ConstructionParts.com

888-634-4289

888-634-4289




P
COHStI‘UCtiOI‘IP@SﬂZﬁM-oo 888-634-4289

! 531 12 04-64
(&)

531 11 95-45(x2)

531 12 03-83

531 11 43-94

738 21 10-04 (x2)

740 43 06-00
531 11 43-95
53111 43-97

ConstructionRards.com
*725 25 09-51%

I

‘ @—*732 25 20-01

|

|

*531 12 05-51 (x2)
*531 11 91-80
*
*531 11 93-21 % R (531 11 44-50)

*531 12 02-94

*738 21 06-04 (x2)
*Complete 531 11 44-28

@ *735 31 30-00
O Ay 531 11 9523

@’4
ConstructionParts.com 888-634-4289




Q

ConstructionParts.com 888-634-4289

*531 11 95-24
*531 12 05-51

2 *531 11 91-80
*531 11 93-21

*531 11 95'23 \ S \ \)7” ) ! *R (531 11 44_50)

Constru

*531 11 95-49
*Complete 531 11 43-18

ConstructionParts.com 888-634-4289




R Wheel link complete 531 11 44-50

ConstructionParts.com 888-634-4289

732 25 16-01 (x8)

734 11 52-01 (xs)j N

), \£725 63 30-51(x6)
S~

“p—725 63 68-51(x8)

ConstructionParts.com 888-634-4289




S
ConstructionParts.com 888-634-4289

531 11 83-26

531 11 82-18

531 11 80-03 (x2)

ConstructionParts.com 888-634-4289




T

ConstructionParts.com 888-634-4289

ConstructionParts.com 531 11 95_59§

ConstructionParts.com 888-634-4289




U
ConstructionParts.com 888-634-4289

ConstructionParts.com 888-634-4289




Vv

ConstructionParts.com

531 1204-::95@/
Cammissk tion

—531 11 92-10 (x2)
— 73411 52-01 (x2)

734 11 63-01 (x2)
531 12 05-39 (x2)
531 11 43-89 (x2)
'y 531 11 95-06 (x2)

~

~

Parts.

.| 732251601 (x4)
)

531 11 43-80—

732 25 16-01 (x2) A
531 11 94-26 (x2 o

ConstructionParts.com

888-634-4289

531 11 95-42 (x4

531 12 04-11

53111 92-11 (x2)
531 11 93-32 (x2)
531 11 91-83 (x2)
531 12 05-40 (x4)

888-634-4289




/ !
I~
|
|
|
|| 531 11 95-44 (x2
531 11 95-43(x2)

ConstructionParts

732 25 16-01 (x2)
531 11 92-11 (x2




X

ConstructionParts.com 888-634-4289

Construci{y
B

® s

i: rts.com

\J

o =

531 11 95-54
%%7725 54 57-01

ConstructionParts.com 888-634-4289




Pressure reducing block
Y compl. 531 11 44-26

ConstructionParts.com 888-634-4289

531 11 80-46 (x2)

531 11 81-99

531 12 31-00 (x2)

531 11 80-78

531 11 82-98

531 11 82-99

531 11 80-45 (x2)

ConstructionParts.com 888-634-4289




	DIMAS CS 2512
	Description



